

(Check boxes/ fill in to activate)

Allergies: NKDA _____

Diagnosis: Axis I _____

Axis II _____

Axis III _____

Pathway: Axis II Dual Diagnosis

Status: Inpatient

NURSING INTERVENTIONS:

- Fall precautions
- Strict intake
- Orthostatic blood pressure twice daily
- Fingerstick Blood Glucose twice daily

DIETARY:

- Regular
- Vegetarian
- MAOI
- ADA _____ kcals

Other: _____

LABORATORY/ DIAGNOSTICS:

- CBC
- Comprehensive Metabolic Panel
- Magnesium Level
- Lithium Level
- Lipid Panel
- Pregnancy Test, Urine
- Pregnancy Test, Serum
- Vitamin D
- Valproic Acid Level
- Free T4
- Thyroid Stimulating Hormone
- Drug of Abuse Screen
- Urinalysis (culture if indicated)

ECG → Reason: _____

Other: _____

CONSULTS:

- Nutrition
- Drug and alcohol evaluation
- Physical Therapy; evaluate and treat, and order DME if indicated
- Occupational Therapy; evaluate and treat, and order DME if indicated

MEDICATIONS:

<input type="checkbox"/> nicotine patch 21 mg (over 10 cigarettes/ day) apply to skin & replace daily	Smoking Cessation Topical
<input type="checkbox"/> nicotine patch 14 mg (10 or less cigarettes/ day) apply to skin & replace daily	
<input type="checkbox"/> nicotine gum 2 mg for heavy smokers (more than 25 cigarettes/ day) chew 2 pieces every 1 – 2 hours PRN	Smoking Cessation PO
<input type="checkbox"/> nicotine gum 2 mg for light smokers (less than 25 cigarettes/ day) chew 1 piece every 1 – 2 hours PRN	
<input type="checkbox"/> benzotropine (COGENTIN) 0.5 - 1 mg PO/ IM every 6 hours PRN	Extra-Pyramidal Symptoms
<input type="checkbox"/> ibuprofen (MOTRIN) 600 mg PO every 6 hours PRN	Moderate Pain (4-6)
<input type="checkbox"/> acetaminophen (TYLENOL) 650 mg PO every 4 hours PRN. Do not exceed 4000 mg of acetaminophen/ 24 hours. If 65 or older, do not exceed 3000 mg of acetaminophen/ 24 hours	Mild Pain (1-3)

Physician Signature

Date

Time

P H Y S I C I A N O R D E R



INPATIENT PSYCHIATRY ADMISSION ORDERS

P0084E (Rev 1211) White – Chart/ Scan to Pharmacy

